S

ELS

Since January 2020 Elsevier has created a COVID-19 resource centre with
free information in English and Mandarin on the novel coronavirus COVID-
19. The COVID-19 resource centre is hosted on Elsevier Connect, the

company's public news and information website.

Elsevier hereby grants permission to make all its COVID-19-related
research that is available on the COVID-19 resource centre - including this
research content - immediately available in PubMed Central and other
publicly funded repositories, such as the WHO COVID database with rights
for unrestricted research re-use and analyses in any form or by any means
with acknowledgement of the original source. These permissions are
granted for free by Elsevier for as long as the COVID-19 resource centre

remains active.



Science of the Total Environment 745 (2020) 140697

journal homepage: www.elsevier.com/locate/scitotenv

Science of the Total Environment

Contents lists available at ScienceDirect

Science o«
Total Environment

Wastewater-based epidemiology pilot study to examine drug use in the L))

Western United States

Check for
updates

Nicholas Bishop ¢, Tammy Jones-Lepp ™*, Miranda Margetts?, Jordan Sykes ?, David Alvarez ¢, Deborah E. Keil ®

@ Montana State University, Department of Microbiology and Immunology, Bozeman, MT, USA

b Consultant, Montana State University, Bozeman, MT, USA

¢ Columbia Environmental Research Center, United States Geological Survey, Columbia, MO, USA

HIGHLIGHTS

GRAPHICAL ABSTRACT

Drug use assessed using wastewater-
based epidemiology in western United
States

Comparison of rural community drug
consumption rates with urban areas
Highlighting the need for standardiza-
tion in WBE testing

Rural Communities

Wast ter-Based s
astewater-Base T
. 0 ’ =
Epidemiology = e

Morphine Hydrocodone, hydromorphone Amphetamine

Methadone, EDDP Methamphetamine

Fluoxetine MDA, MDMA

Codeine 6-acetylmorphine

Tramadol Ritalinic acid Benzoylecgonine
Oxycodone, Noroxycodone Ketamine

ARTICLE INFO

ABSTRACT

Article history:

Received 26 February 2020
Received in revised form 1 July 2020
Accepted 1 July 2020

Available online 15 July 2020

Editor: Damia Barcelo

Keywords:

Wastewater-based epidemiology
Liquid chromatography tandem mass
spectrometry

Drugs of abuse

POCIS

Rural communities

The extent of prescription and illicit drug abuse in geographically isolated rural and micropolitan communities in
the intermountain western United States (US) has not been well tracked. The goal of this pilot study was to ac-
curately measure drug dose consumption rates (DCR) between two select populations, normalize the data and
compare the DCRs to similar communities. To learn about patterns of drug abuse between the two disparate com-
munities, we used the emergent field of wastewater-based epidemiology (WBE). A rapid, quantitative and sys-
tematic process for the determination of multiple classes of prescribed and illicit drugs was applied to influent
wastewater samples. Influent samples were collected over the course of three months (April to June 2019) at
two wastewater treatment plants representing a small urban and a rural community. Collection of sewage influ-
ent included 24-h composite samples and the use of polar organic chemical integrative samplers (POCIS), time-
weighted samplers. Using the results from the composite sampling data, DCRs per 1000 population could be cal-
culated from the concentration data and the use of excretion correction factors. The following 18 compounds:
amphetamine, methamphetamine, MDA, MDMA, morphine, 6-acetylmorphine, methadone, EDDP, codeine,
benzoylecgonine, hydrocodone, hydromorphone, oxycodone, noroxycodone, ketamine, fluoxetine, tramadol,
and ritalinic acid; represent a subset of the targeted analytes that were consistently measured at detectable con-
centration levels, and present at both sites. Following normalization of the drug measurements to influent flow
rates and per capita, the small urban community demonstrated greater collective excretion rates (CER) than
the rural community, with the exceptions of amphetamine and methamphetamine.

© 2020 Elsevier B.V. All rights reserved.

* Corresponding author.

E-mail address: tjoneslepp@gmail.com (T. Jones-Lepp).

https://doi.org/10.1016/j.scitotenv.2020.140697
0048-9697/© 2020 Elsevier B.V. All rights reserved.


http://crossmark.crossref.org/dialog/?doi=10.1016/j.scitotenv.2020.140697&domain=pdf
https://doi.org/10.1016/j.scitotenv.2020.140697
mailto:tjoneslepp@gmail.com
https://doi.org/10.1016/j.scitotenv.2020.140697
http://www.sciencedirect.com/science/journal/
www.elsevier.com/locate/scitotenv

2 N. Bishop et al. / Science of the Total Environment 745 (2020) 140697

1. Introduction

The extent of prescription and illicit drug abuse in isolated rural and
small urban (micropolitan) communities in the intermountain western
United States (US) is information that is difficult to track. Databases,
such as the Automated Reports and Consolidated Ordering System
(ARCOS), in which controlled substances transactions are reported to
the US Drug Enforcement Administration (USDEA), exist (USDEA,
2020). However, these reports have limitations, for example, in 2018
and 2019 the USDEA decided not to report data on methamphetamine,
methylphenidate, and oxycodone. Consequently, gauging the preva-
lence of drugs flowing through a community is not always readily, nor
easily, available. The lack of records can leave state and community
level officials, social workers, crisis counselors, and first responders, with-
out enough knowledge to respond appropriately to their community's fo-
cused health needs. Consequently, there is a need for rapid tools that can
estimate community drug usage, effectiveness of drug interventions, and
emerging drug threats. Wastewater testing is therefore an opportunity to
establish individual usage anonymity, while informing public and envi-
ronmental health community efforts with a faster turnaround time.
Wastewater-based sewage epidemiology (WBE) has emerged as a non-
intrusive response for estimating drug dose consumption rates (DCR)
for communities, and to ground-truth with evidenced-based data
(Banta-Green et al., 2009; Baz-Lomba et al., 2017; Boles and Wells,
2014; Castiglioni et al., 2013; Gracia-Lor et al., 2017; Lin et al., 2019;
Mastroianni et al., 2017; Mercan et al., 2019; Prichard et al., 2014; Thai
et al.,, 2019; Zuccato et al., 2008). The methodology used in this study
built upon procedures implemented in previous published sampling
studies to determine drug concentrations and drug use in communities
(Banta-Green et al., 2009; Boles and Wells, 2014; Jones-Lepp et al.,
2004; Zuccato et al., 2008). This approach considered that the active
parent compounds, or metabolic residues, of drugs ingested in the
human body are excreted with urine and faeces into the sewer net-
works, and end up at a single-point, namely wastewater treatment
plants (WWTPs) (Banta-Green et al., 2009; Zuccato et al., 2008). Several
of these WBE studies have shown a good correlation with the occur-
rence of drugs in wastewater and community-use data (Banta-Green
et al., 2009; Baz-Lomba et al., 2016; van Nuijs et al., 2011; Van Nuijs
et al., 2009).

The goal of this pilot study was to accurately measure DCRs be-
tween two select populations, normalize the data and compare
the DCRs to similar communities. A rapid, quantitative and system-
atic process for the determination of multiple classes of prescribed
and illicit drugs (44 different compounds and their isotopic ana-
logues), including opioids, benzodiazepines, and amphetamines,
in influent wastewaters, was developed in order to generate the
WBE calculations.

2. Materials and methods
2.1. Chemicals

All target compounds (SI Table 1), as well as the corresponding iso-
topically labeled analogues used as internal and surrogate standards (SI
Table 2), were purchased from Cerilliant (Round Rock, TX). The high pu-
rity (>98%) solutions were provided in either methanol or acetonitrile at
concentrations of 1000 pg mL™", or 100 pg mL™". Separate working so-
lutions, containing a mixture of all target analytes at 0.1 ng uL™", and all
internal standards at 0.25 ng pL™!, were prepared in LCMS grade
(Optima™) methanol (MeOH) (Fisher Scientific; Hampton, NH) and
stored in the dark, in amber vials, at —20 °C. LCMS grade water, formic
acid (FA, 99.9%), ammonium formate (10.0 M), and ammonium acetate
(NH4Ac, 5.0 M) were purchased from Fisher Scientific (Hampton, NH).
Ammonium hydroxide (NH4OH, 28%), toluene, dichlorodimethylsilane
(DCDMS, >99%), and hydrochloric acid (HCI, 1.0 M) were all high purity
grade and purchased from Fisher Scientific (Hampton, NH).

2.2. Site description and sampling design

A total of 20 influent samples were collected from two WWTPs, Site
A and Site B, located in an intermountain western US state. The first
WWTP was located in a small micropolitan community (popula-
tion < 45,000, Site A), while the second WWTP was located in a small,
geographically isolated rural community (population < 4000, Site
B) (USDA, 2020). Both WWTPs separate their domestic sewer flows
from their stormwater flows. Flow rates were averaged over the course
of the sample collection period, April 2019 to June 2019. Site A averaged
27 megaliters per day (MLD), while Site B averaged 2 MLD. Both sites
had influent headworks with grit removal. Site A had both primary
and secondary clarifiers, while Site B used only secondary clarifiers.
Site A used a 5 Stage Bardenpho aeration basin for activated sludge,
and Site B used an oxidation ditch with surface agitator aeration. Both
sites used ultra-violet (UV) radiation for disinfection as the final step
of their treatment process before release into the nearby surface waters.

2.2.1. Composite sampling

At Site A, 24-h composite samples were obtained, beginning on
Monday morning through Tuesday morning, using a permanently
installed automatic composite sampler. Samples were then transferred
into low-density polyphenylene (LDPE) bottles. Site B samples were
collected beginning on Tuesday morning through Wednesday morning
using an Aquacell P2 Coolbox (Lower 48 Instruments; Dayton, OH) in a
time-dependent manner (100 mLhr™"). Samples were transferred from
collection containers through a 0.2 pum Nalgene Rapidflow Sterile Dis-
posable Bottle Top Filter into 250 mL glass bottles, or 250 mL Nalgene™
bottles. All media bottles were wrapped in Parafilm for transportation
and storage. Approximately 150 mL of sample were sent to a partner
clinical laboratory (Assurity Laboratory, Las Vegas, NV) for extraction
and analyses. Samples were kept on ice during transportation to the lab-
oratory, where they were refrigerated at 4 °C until extraction, usually
within one to two days upon receipt of the samples. Field blanks
consisted of laboratory DI water, stored in the same collection bottles
used for wastewater samples. The field blanks were transported into
the field and exposed to the same environment as the samples at
every sample collection and processing step.

2.2.2. Passive sampling

The polar organic chemical integrative samplers (POCIS) are pas-
sive samplers that were used as a complementary sampling tech-
nique. The POCIS sample consists of dissolved organic chemicals
with moderate to high hydrophilicity in water (Alvarez et al.,
2004), this occurs through a diffusion process where chemicals per-
meate a microporous polyethersulfone membrane and become
trapped on a solid sorbent (Oasis HLB). A deployment canister, con-
taining four POCIS devices, were deployed for a 30-day time period
in the influent wastewaters at Site A. After 30-days the samplers
were removed from the field and were sent to the United States Geo-
logical Survey (USGS) laboratory (Columbia, MO), and stored at
<—20 °C until extraction of the devices. The sorbed chemicals have
been shown to be stable on the POCIS devices when frozen over
long periods of time until extraction (Alvarez et al., 2004).

2.3. Analytical methodology

2.3.1. SPE extraction methodology

A unique solid-phase extraction (SPE) method was developed in
order to sequester various classes (amphetamines, opioids, benzodiaze-
pines, etc.) of drugs, their metabolites, and isotopic analogues, from
influent wastewaters. Briefly, a 100-mL aliquot of wastewater was re-
moved from the initial sample collected and acidified to pH <2 to pre-
serve samples by inhibiting microbial degradation and transformation
and to ensure full recovery of the analytes of interest during the SPE pro-
cess. Internal standards (30 pL of 0.25 ng uL~") and 0.5 g of sodium



N. Bishop et al. / Science of the Total Environment 745 (2020) 140697 3

chloride (to enhance analyte recoveries) were added to all samples. The
extractions were carried out using a Promochrom (Vancouver, BC,
Canada) automated SPE-03 unit, using Oasis MCX (Mixed-mode Cation
eXchange; 6 cc, 150 mg, Waters Corp., Milford, MA) cartridges. Extracts
were evaporated under a gentle stream of nitrogen at ambient temper-
ature to near dryness and then reconstituted in 100 pL 95% water/5%
MeOH (0.1% FA). More details can be found in the Supplemental infor-
mation (SI) file.

2.3.2. POCIS extraction process

The POCIS were removed from the deployment canisters, gently
cleaned under deionized water to remove any surficial particles, and
allowed to air dry prior to extraction. Two POCIS from each canister
were extracted with methanol and those extracts were combined to
create a composite sample to increase the analyte mass available for de-
tection (Alvarez et al., 2004; Jones-Lepp et al., 2004). The remaining
POCIS in the deployment canisters were archived for future analyses.
Following extraction, the extracts were concentrated to a 1-mL volume,
flame sealed in amber ampoules and shipped to our partnering labora-
tory (Las Vegas, NV) for LC-MS/MS analyses. Procedural detail can be
found in the SI.

2.3.3. Liquid chromatography - tandem mass spectrometry analysis

A liquid chromatography-tandem mass spectrometry (LC-MS/MS)
method was employed to analyze low (ppt to ppb) drug levels in ex-
tracted wastewater influent samples. A complete list of all targeted
compounds is located in SI Tables 1 and 2. All LC-MS/MS data were col-
lected using a Shimadzu 8050 triple quadrupole mass spectrometer, op-
erating in the positive electrospray mode (ESI+), coupled to a Nexera
HPLC (Shimadzu; Kyoto, Japan). Analyte separations were achieved
using a Phenomenex (Torrance, CA) Kinetex Phenyl-Hexyl reversed
phase HPLC column (50 x 4.6 mm, 2.6 um), and corresponding guard
column. The HPLC column, and guard column, were kept at 40 °C
throughout all chromatographic runs. Mobile phase A was 0.1% ammo-
nium formate in water and mobile phase B was 0.1% FA in MeOH. An in-
jection volume of 15 pL and total flow rate of 0.700 mL min~' were
used. Retention times, precursor ions, and product ions monitored for
the non-labeled compounds are listed in SI Table 1, and the labeled
compounds are listed in SI Table 2. More details, on the LC-MS/MS
method can be found in the SI file.

2.4. Quality control and quality assurance (QA/QC)

Every sampling event had a field blank (consisting of clean labo-
ratory DI water) accompany the samples through the process flow
—from collection in the field, to the extraction and analysis in the
laboratory. The POCIS included both a laboratory (fabrication) and
field blank.

For quality control purposes, every sample batch had one spike and
one duplicate, extracted and analyzed alongside the wastewater sam-
ples. All samples were spiked with the same level of internal standards
to: (1) compensate for matrix effects during LC-MS/MS analyses; (2) to
accurately quantitate the compounds; and (3) to compensate for any
potential loss of the analytes during the extraction process. The results
from the spikes, blanks, and duplicates, are located in SI Tables 3 and 4.

For calibration and quantification of the LC-MS/MS prior to each an-